Cat ladders, accessories

Single handrail

The handrail is installed to the side of the ladders with or without safety cage. The handrail is folded 100 mm to the side to give more space for passing.

Handrails are normally installed one on each side, but in some cases, it may be sufficient on just one side.

The handrail can be equipped with anchorage lugs at the top that are used when working on a step plate. The handrail can also be used with an external sleeve for removability, which is useful when the ladder is installed below a hatch.

Description Part No. Weight (kg)

Single handrail

HL1200

2.8

Set of screws M10x60 (10 pcs)*

BU1601

0.41

Set of nuts M10 (10 pcs)*

MU1001

0.13

Plastic cover (1 / handrail)

PL0034

0.05

Sleeve for handrail

UH0515

1.4

Requires 4 bolts/nuts for ladders without safety cage, and 8 bolts/nuts for ladders with safety cage.


Handrail with hoop

The handrail is installed to the side of the ladders with or without safety cage. The handrail is folded 100 mm to the side to give more space for passing.

A hoop is mounted on the handrail to bridge the gap to the roof surface. Handrails are normally installed one on each side, but in some cases, it may be sufficient on just one side.

The handrail can be equipped with anchorage points at the top that are used when working on a step plate. The handrail can also be used with an external sleeve for removability, which is useful when the ladder is installed below a hatch.

Description Part No. Weight (kg)

Single handrail

HL1200

2.8

Handrail hoop

HL1240

1.9

Set of screws M10x60 (10 pcs)*

BU1601

0.41

Set of nuts M10 (10 pcs)*

MU1001

0.13

Plastic cover (1 / handrail)

PL0034

0.05

Sleeve for handrail

UH0515

1.4

Requires 4 bolts/nuts for ladders without safety cage, and 8 bolts/nuts for ladders with safety cage.


Handrail with brace

The handrail is installed to the side of the ladders with or without safety cage. The handrail is folded 100 mm to the side to give more space for passing.

A brace is mounted on the handrail to a roof ladder/gangway, which bridges the gap to the roof surface. The length of the brace is adjusted during assembly, depending on the gradient of the roof.

Handrails are normally installed one on each side, but in some cases, it may be sufficient on just one side.

Description Part No. Weight (kg)

Single handrail

HL1200

2.8

Handrail brace

HL1290

2.9

Set of screws M10x60 (10 pcs)*

BU1601

0.41

Set of nuts M10 (10 pcs)*

MU1001

0.13

Plastic cover (1 / handrail)

PL0034

0.05

Requires 4 bolts/nuts for ladders without safety cage, and 8 bolts/nuts for ladders with safety cage.


Anchorage point

The anchorage point/attachment point is for the lifeline. The attachment lug is mounted on the top of the handrail and is primarily for use when working standing on the step plate.

Description Part No. Weight (kg)

Eye nut M10

ÖM1000

0.09

Bolt M10x50

BU1050

0.05



Hoop Guard

In the event of a falling height of more than 4 metres, the ladder must be fitted with hoop guards in accordance with BBR. The hoop guards for cat ladders are made up of modules with a length of 900 mm. The hoop guards  finish 2-2.5 m above ground and can be supplied with a hatch to prevent unauthorised access.

Version in accordance with SS 831340.

Description Part No. Weight (kg)

Hoop guard kit, 5 pcs bars, 900 mm

SK9005

3.0

Set of hoops

SK0650

2.1

Set of screws M10x20 (10 pcs)*

BU1201

0.20

Set of nuts M10 (10 pcs)*

MU1001

0.13

* Requires 7 pcs screws required per hoop with 5 bars.



Lockable hatch

Hatch for preventing unauthorised persons climbing any ladder with safety cage.

The hatch is installed on the rear edge of the safety cage brace and it can be locked with a padlock round the safety cage hoop to prevent unauthorised access. The hatch is raised up against the safety cage when passing.

Description Part No. Weight (kg)

Lockable hatch for safety cage hoop

LL4570

4.1



Rest Landing

Rest Landing 300 x 400 mm, adjustable 0-20°

NOTE! Rest Landing requires 250 mm of free space against the wall.

Description Part No. Weight (kg)

Rest Landing

SP3040

3.3

Set of screws M10x20 (10 pcs)*

BU1201

0.20

Set of nuts M10 (10 pcs)*

MU1001

0.13

2 nuts and 2 bolts for each standing platform.


Folding standing platform

Two standing platforms for cat ladders. Both of them are folding. They can be used with advantage where there is a need for an intermediate landing at the middle of the cat ladders, in order to stand more comfortably. This could be next to a service point or in the middle or a longer run of cat ladders.

The platform is normally folded back behind the rungs and it is easily pulled out with your foot.

The standing platforms are available for the whole width of the ladder or split so they can be used together with a fall arrestor/safety wire.

The single standing platform is assembled using 2 x M10x20 + locking nuts. The double platform is sold as a complete set, with the necessary fixing materials.

Description Part no. Weight (kg)

Folding standing platform single

SP3740

3.7

Set of screws M10 x 20 (10 pcs)

BU1201

0.20

Locking nuts M10 (2 x single platform)

LM1000

0.01

Folding standing platform double

SP3716

3.3

Cat ladders, accessories
ZoomIn

Single

Cat ladders, accessories
ZoomIn

Double



Reinforcement of cat ladder

Stiffening rails come as bent sections with a length of 1200 mm, which hook into each other and bolt to the side of the ladder. With an ingenious hook at the end of the section, we can construct a strong support profile using short sections. With a stiffening rail installed, the max. separation is 5.7 m compared to the standard 2.5 m. The rail can be used together with other accessories such as safety cage, standing platform, handrail, etc.

Description Part no. Weight (kg)

Stiffening rail cat ladder

ST 1200

5.6



Anti-climbing device

Device to prevent climbing up cat ladders.

Description Part no. Weight (kg)

Lockable anti-climbing device

KH 2100

14.7



Self-closing gate

Self-closing gate for cat ladder.

Description Part no. Weight (kg)

Gate hoop (1x)

HL 5843

4.3

Hinge set (2x)

GJ 3400

0.16

Set of screws (10 x screws / gate)

SS 5221

0.07

For Lock Option

Hinge half (2x)

GJ 3401

0.10

Set of screws (10 x screws / gate)

SS 5221

0.07



Drop Down ladder

With our solution, you can let the permanent ladder finish a good way up the wall and, even so, have access to an evacuation ladder that reaches all the way to the ground. On evacuation, you climb down the ladder, kick the locking device, on which the loose ladder comes loose and slides down to the ground. Thereafter, just continue on down to the ground.

See how it works in our video.

Description Part no. Weight (kg)

Drop down ladder lock catch

FB 7001

0.10

Drop down ladder slide fitting

FB 7000

0.15

Rubber stop

FB 7002

0.17




Rest Landing for Cat Ladder

For increased safety a rest landing should be provided for ladders exceeding 6 metres height. The distance between the rest landings mounted on very high ladders should not exceed 6 metres. Design following SS 831340.

The rest landing consists of the following components:

  • 1 grating with edging bars
  • 4 angle stays
  • 4 "half" safety cage hoops
  • 2 horizontal flat bars
  • 7 vertical flat bars
  • For each rest landing 2.1 m extra ladder are required.

    Description Part No. Weight (kg)

    Rest Landing 600 x 600 mm

    VP6060

    23.0


    There are no reference images for now.

    Sales Sweden

    Which seller should I contact? (xxxxx)

    Fax direct number: +46 (0)371-344 78

    Fredrik Albinsson

    Direct Telephone Line: +46 (0)371-344 70

    E-mail: fredrik.albinsson@weland.se

    Vcard: vCard

    Mattias Andersson

    Direct Telephone Line: +46 (0)371-344 07

    E-mail: mattias.andersson@weland.se

    Vcard: vCard

    Alexander Johnsson

    Direct Telephone Line: +46 (0)371-344 49

    E-mail: alexander.johnsson@weland.se

    Vcard: vCard

    Jakob Josefsson

    Direct Telephone Line: +46 (0)371-344 31

    E-mail: jakob.josefsson@weland.se

    Vcard: vCard

    Göran Lagesson

    Direct Telephone Line: +46 (0)371-344 47

    E-mail: goran.lagesson@weland.se

    Vcard: vCard

    Stefan Lingtell

    Direct Telephone Line: +46 (0)371-344 43

    E-mail: stefan.lingtell@weland.se

    Vcard: vCard

    Björn Sandwall

    Direct Telephone Line: +46 (0)371-344 67

    E-mail: bjorn.sandwall@weland.se

    Vcard: vCard

    Oscar Welandson

    Direct Telephone Line: +46 (0)371-344 98

    E-mail: oscar.welandson@weland.se

    Vcard: vCard

    Johan Palm

    Direct Telephone Line: +46 (0)371-344 69

    E-mail: johan.palm@weland.se

    Vcard: vCard

    Sales export

    Fax direct number: +46 (0)371-344 78

    Jonas André

    Direct Telephone Line: +46 (0)371-344 08

    E-mail: jonas.andre@weland.se

    Vcard: vCard

    Hans Larsson

    Direct Telephone Line: +46 (0)371-344 03

    E-mail: hans.larsson@weland.se

    Vcard: vCard